QUALITY CONTROL LABORATORY WATER RESOURCES DEPARTMENT

Test Report No.: WRD/Q.C./F.6-3/Wood T- 98 /Lab/ **256** /2020-21/ Dated: 07/01/2022.

<u>Laboratory</u>: Bicholim

Sub Division: V (QC)/WRD/Bicholim

<u>Sub</u>: Improvement Kodo Katar bund along the bank of Chapora river at Carmurlim in Tivim Constituency.

Ref to requisition No.: SDII/WDI/WRD/F.24/20-21/384

dt: 05/01/2022

Otv. Received: 3 Pieces of Wood. Date of Receipt: 05/01/2022

Tested on: 05 & 06/01/2022

Ref to IS/CPWD Specification: IS: 287- 1993

Sample of: Jamba Wood Piles

O.S. No.: 7285/SS

<u>Lab. Sample No.</u>: 2640

Tested by: Mrs. S.B. Naik Shirodkar ,J.E

<u>**R E P O RT</u>** 01 OF 01</u>

Sr. No. Description of sample	Tested for	Results	Max./Min. value per	rmissible	Remarks
1. Jamba Wood Piles		A) Moisture Conto	ent test:- i) 19.52% ii) 19.06% iii) 18.94%		e permissible limit of e content is 20% for all zones.
			Avg. 19.17 %		

Remark: The observed results are within the permissible limits.

Copy to: 1. The Assistant Engineer, SDII, WDI, WRD, Mapusa, Bardez – Goa.

- 2. Copy Submitted to The Superintending Engineer, CPO, WRD, Porvorim Goa for kind information.
- 3. Copy Submitted to The Executive Engineer, W.D.I, WRD, Porvorim Goa.
- 4. Q.C. Lab file
- 5. Bill File.

Junior Engineer

Assistant Engineer